

S1 Table. Protocols of hyperCVAD/MA regimen

Drug	Dose	Days of administration
<b>Hyper-CVAD/induction</b>		
Cyclophosphamide (IV)	300 mg/m <sup>2</sup> per 12h	1-3
Vincristine (IV)	2 mg	4, 11
Doxorubicin (IV)	50 mg/m <sup>2</sup>	4
Dexamethasone (PO or IV)	40mg	1-4, 11-14
<b>MA/consolidation</b>		
Methotrexate (IV)	200 mg/m <sup>2</sup> over 2h then 800 mg/m <sup>2</sup> over 22h	1
Cytarabine (IV)	3 g/m <sup>2</sup> per 12h	2, 3
<b>Intrathecal therapy<sup>a)</sup></b>		
Methotrexate	12 mg	2
Cytarabine	100 mg	7 or 8
<b>Maintenance therapy</b>		
6-mercaptopurine (IV)	1 g/m <sup>2</sup> per day	5 days monthly
Methotrexate (IV)	10 mg/m <sup>2</sup> per day	5 days monthly
Vincristine (IV)	2 mg	monthly
Prednisone (IV)	200mg per day	5 days monthly

<sup>a)</sup>Intrathecal (IT) therapy: either 6 or 8 intrathecal treatments, depending on risk for CNS relapse.